SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 5

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz / 16QAM

L )

J

ectrum - ctrum
Ref Level 30.00 GBm  Offsel 1140 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,40 db & RBW 30 kHz
fo Att 30d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT po Att 30.d8 SWT 63.2 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.24 dBm| mili] a7 dbm|
83657890 MHz 836.18390 MHz
2 i N b 26.00 dB)| & T ndB 26.00 dB|
w0 e el A, 1.255900000 MHz| 104 ,_f'-hﬁ ALy B, g 1.283900000 MHz|
Q factor 666.1 Q factor 651.3]
LE] — od
e ‘2
BUE! C -10d
\ / \
\, / \
20 d 4 - 20 di - T
|~ AN /
S I s \ Vo 20 e A \
-40 -40 df
50 df -50 di
-60 df -60 o
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 835.5783 MHz 17.24 dBm ndB down 1.2550 MHz ML £36.1639 MHz 14.37 dBm ndB down 12639 MHz
T1 1 835.8762 MHz -8.66 dBm nds 26.00 d8 T1 1 835.8622 MHz -11.81 dém nds 26.00 da
T2 1 837.1322 MHz -8.58 dBm Q factor 566.1 T2 1 B37.1462 MHz -11.42 dém Q factor 6513

L I ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 1140 db @ RBW 100 kHz RefLavel 30.00 dbm  Offset 11,40 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.79 dBm| ™M1[1] 16.61 aBmj
837.69880 MHz W 837.05740 MHz
20 20 1
N P ndB_ ., 26.00 dB| A [ ] 26.00 dB|
04 d i At Bheead " 2.033000000 MHZ| B AT et gy VTV 2.9709000000 MHZ]
. Q factor 4 276.2| Q factor 281.0]
od 4
10 d -
§
I\
P N .
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 8376988 MHz 16.79 dBm ndB_down 3.033 MHz ML 837.0574 MHz 16.61 dBm ndB_down 2,979 MRz
TL 1 834.9835 MHz -9.13 dBm nd8 26.00 dB TL L 835.0135 MHz -9.15 dBm n 26.00 dB
T2 1 838.0165 MHz -9.07 dBm Q factor 276.2 T2 1 B837.9925 MHz -9.69 dBm Q factor 281.0

L U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offsel 1140 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 11,40 d & RBW 100 kHz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.05 dBm| 14.97 dBm|
837.85900 MHz 837.70900 MHz
20 "[‘B._/‘l 26.00 dB| 2 26.00 dBj
104 PAfAN AN A Wy 4.825000000 MHz| wd nloa ol A 4.885000000 MHz|
T Q factor 1 173.6| g Q factor 171.5|
0d { b 0d !
T} .l Ty 1
-0 d < 3 -10 di
) \ /
20 df 20 df
] I 7
A VLA v, N J / i
ANl v o S W [ WYVt N oy
-40 -40 df
50 df -50 di
60 df -60 o
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 837.858 MHz 15.05 dBm ndB down 4.625 MHz ML 637.709 MHz 14.97 dBm ndB down 4,585 MHz
TL 1 834.102 MHz -11.04 dam nds 26.00 dB TL L £34.042 MHz -11.16 dam nds 26.00 d&
T2 1 836.928 MHz -10.72 dBm Q factor 173.6 T2 1 B38.526 MHz -10.88 dBm Q factor 1715
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 2 mm,
Rof Level 20.00 Gim  Offset 1130 06 @ RBW 300 h - Ref Level 30,00 5 OeeT T 10 5 S RBW STT T
o At i 30de SWT  12.6ps @ VBW 1MHz Mode Auto FFT fo At 30d8 SWT  12.6us @ VBW 1MHz  Mode Auta FFT
SGL Count 100,100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
MiLi] 17.27 dBm) MI[L] 17.a4 dBm|
. " 839,5770 MHz . .
20 4 [ 835.9610 MHz
P an X 26.00 dn @ — 2600 1o
0 P -~ e V' N 9.930000000 MHZ| o v 1 5.754000000 MHz|
7 84.5 7 145.3)
0d8 / o 1
) ¥,
¥,
-10 dBm - -10 dem. ]
/ /
20 dam— et S— —o 20 —
~ e e \
-30 dBm: -30 .
AN
N -
-40 da3m 40 -
-50 dam =0
-60 dBm -60
CF 836.5 MHz 1001 pts §pan 20.0 MHz CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | w-value | Function | Function Result | Type | Ref | Trc | X-value | v-value | Function | Function Result
ML 1 838.577 MHz 17.27 dBm ndB down 5.55 Mz ML 1 835,961 MHz 17.34 dBm ndB dawn 5,754 MHz
T fy 831,605 MHz -8.78 dam nds 26.00 dB T 1 831,545 MHz -a.62 dbm nde 26,00 0B
T2 1 841.535 MHz -6.93 dBm Q factor 84.5 T2 3 837299 Mz -8.50 dBm Q factor 145.3
i
] w L il J I we
L L J

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 | 110 | 272 | 2,74 | 450 | 4.48 | 9.05 | 5.00 - - -
TEL : 886-3-327-3456 Page Number : A5-5 of 20
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 16.03 dBm) MiL1]
2 . B36.60910 MHz o 836.19230 MHZ
Occ Bw 1.085314685 MHz| T Occ Bw 1.096503497 MHz
e Y et N L € AT DL P I
10d ¥ i 10 df \
od yi r 0 7 y
/ \
-10 df 7 Y -10 d
20 df 7 s 20 df ,
"~ pot N
. A L - AL RO P
7 38 Sy A
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 836.6091 MHZ 16.03 dam ML L £36.1923 MHz 14.50 dBm
T 1 835.96014 MHz 9.72 dBm Oce Bw 1.085314685 MHz TL L 835.95175 MHz 7.98 dm Oce Bw 1.096503497 MHz
T2 1 837.04545 MHz 9.22 dom T2 1 837.04825 MHz 7.15 dam

L I ]

U ]

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,40 OB & RBW 100 kHz ReflLevel 30.00 dbm  Offset 11,40 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
16.40 dBm) MiL1] 16.14 dBm)
2 B37.04550 MHz o 83651800 MHZ
e 2.721278721 MHz| Occ Bw y 2.739260739 MHz|
S e ~ e
10 di 10 d T
T |
0 [ \ o |
] T T
d \ { \I
-10 -10 d
\ / 5
204 > o 20d - - —
JENTYaY QWA RVASAN A e Y s .
30 230 dBm——
-40 d -40 de
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.0455 MHz 16.40 dam ML 36.518 MHz 16.14 dBm
T 1 835.13337 MHz 10.84 dBm Oce Bw 2.721278721 MHz TL L 835.13337 MHz 8.90 dBm Oce Bw 2.739260739 MHz
T2 1 837.85465 MHz 10.85 dam T2 1 837.87263 MHz 10.82 dem

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum -

Ref Level 30.00 cBm  Offset 11.40 B & RBW 100 kHz
Att

(=]

RefLevel 30,00 cBm  Offset 11,40 dB & RBW 100 kHz

I a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att SWT 16 ps @ VBW 300 kHz  Mode Auta FFT
SGL Count 100,100 SGL Count 100/100
@19k Max |
MiL1] 15.60 dBm) MiL1] 14.753 dBm)
20 . 83643000 MHz o 836.97000 MHZ
v Occ Bw 4495504496 MHz| Occ Bw 4.475524476 MHz|
L LT ot s . 1 P T Y e
10 di T T 10 7
[ \ |
od { v 0
/ \ /
-t0d - - -10d -
{ \ ] \
. / | 4 /
20 - 20 f T
At ™ e vl M
AN eV WA L ™ PP ST aa v A ek Y
-40 -40 df
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.43 MHz 15.60 dam ML 36,97 MHz 14.73 dam
T 1 834.25225 MHz 10.70 dBm Oce Bw 4,495504496 MHz TL L 834.27223 MHz 8.52 dBm Oce Bw 4,475524476 MHz
T2 1 838.74775 MHz 10.86 dam T2 1 838.74775 MHz 9.42 dbm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum

&

Offset 11,40 db w
SWT  126ps @

Ref Level 30,00 cBm
o att 30 dB
SGL Count 100/100

RBW 300 kHz
VBW 1 MHz

Mode Auta FFT

(@ 17k Max

MiL1]

20 db

16.90 dBm)|
38,2380 MHz|
51 MHz|

10 d

O e

-10 dBm t

=)

20,48

30 dBm

-40 d3m

-50 dBm

60 dBm

CF 836.5 MHz

1001 pts

Span 20.0 MHz

Marker
X-value |

v-value

Function |

Function Result

Type | Ref | Trc |

ML 1 B838.236 MHz
831.9545 MHz
841.0155 MHz

16.90 dBm
9.25 dBm
10.65 dBm

occ Bw

9.050949051 MHz

Ref Level 30.00 dBm  Offset 11,40 0B & RBW 300 kHz
o At S0 ds  SWT 1264 @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
G 16.79 abm|
204 It 832.8440 MHZ|
Oce Br 4.995004995 MH:
AR oo By 2
10 df J 1)
o / )
T T
~toem /
20 { =
Yl et
30 g k
Mgy W i
A T
40 —
=0
50
CF B36.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 12,844 MHz 16.79 dBm
T 1 831,946 MHz 9,38 dbm Occ Bw 4.995004995 MHz
T2 1 836,939 MHz 9,37 dbm
i
i ] i we

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
. ; ; AkS Line _§PURIDUS_LINE_ABS, PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P n 20 dbime i 5
& [\
10 dem ’i \'\ 10dBm .
|
o dd ! \ 0 dBm J‘
-10 d8m -10 dBm f
SPURIOUS_LINE_ABS \I H
-20 dem n -20 dBm
-30 dBm ) / \ -30 di rrw \
-40 dBm ¥ IiJ \W -40 dpm \\
-50 dam —— B ’/r -50 dem s,\“"j-f/q"‘
__“4....-‘-—/ - ‘-w-“‘-‘“_‘
&6 dam 60 dém —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,97203 MHz -47.79 dBm ~34.79 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.73127 MHz 21.38 dBm -5.62 dB
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -25.03 dBm -12.03 dB 349,000 MH= 850.000 MHz 20.000 kHz 240,00050 MHz -24.87 dBm -11.87 dB
824.000 MHz 526,000 MHz 100.000 kHz 524.24875 MHz 21.23 dBm -8.77 d 550,000 MHz 860,000 MHz 100.000 kHz 850.61438 MHz -45.33 dBm -32.33 dB
S
i J ) e i 1 )
Date 21:1 20 21:19:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2021 21:12:43

Date:

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dbm / e iy \ 10 derf & "‘\
0 dBi { \ 0 de ] 1|
-10 dem -10 dpm
SPURIOUS_LINE_ABS L \
-20 dem ‘ . 20 dBm ‘
-30 dem [ l Bm h‘h
-40 dam 40 dem b
I A -
-50 dem — 50 dem
T \n%\““-—A—m.____;
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.98801 MHz -42.80 dBm -29.80 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.25074 MHz 12.17 dBm -16.83 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -30.50 dém -17.50 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -31.08 dBm -18.08 dB
£24.000 MHz 526000 MHz 100.000 kHz 524.98901 MHz 12.05 dBm -17.05 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001459 MHz -39.57 dbm -26.57 db
Y
) i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHE GliNEKARS_ PAES

| 3 3 ABS Line SPURIDUS _LINE_ABS. PAS!
20 ghine —BPURIOUS_LINE_ABS P /_\ 20 gbine ﬂ s
10 dem ( \B 10dem J .\
o dd l 0 dBm {
-10 dem -10 dBm
SPURIOUS_LINE_ABS L VJ
-20 dem 'F\ 20 dBm f
-30 dem ) o 30 d {r\ 1
\ Vo
-40 dem r'.JI L\u 40 dbm -
Vi il e I
50 dem: — -2 -em s sa S N
B I mm——— s e e
E e 50 dem —
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823,000 MHz 100,000 kHz 822,95604 MHz -49,.00 dBm -36.00 d& 847.000 MHz 849,000 MHz 100.000 kHz 848,77123 MHz 19.95 dBm -10.05 d&

823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -25.88 dBm -12.88 dB 340,000 MH= 850,000 MH2 '20.000 kHz 849.00050 MHz -24.15 dBm -11.16 dB

524.000 MHz 826,000 MHz 100,000 kHz 824,22677 MHz 19.67 dBm -10.33 dB 850.000 MHz 860,000 MH2 100.000 kHz 550,57443 MHz -47.28 dBm -34.28 dB

—
Y
Date 1:12:01 21:19:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

z021  21:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
. 2
10 o / \ 10 drg |
0 ds / \ 0@ \
-10 dem - -10 dén-
SPURIOUS_LINE_ABS i ]
-20 dem [ \ 20 :(Brr
-30 dem j \Mh Bm
-40 dam s 40 dem
o «—~'TWJ MMI\‘“
50 dBm E
— 50 dem ]
——a i
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -43.09 dém -30.09 d& 547.000 MHz 849.000 MAz 100.000 kHz '848.02597 MHz 12.26 dBm -17.74 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,59550 MHz -33.17 dém -20.17 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -32.74 dBm -19.74 dB
524.000 MHz 826,000 MHz 100,000 kHz 825,05094 MHz 11.69 dBm -18.11 dB B50.000 MHz 560000 Mz 100000 kHz 55002498 Mis 4152 cdbm 365 b
Y
) i )

Date:

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGHECLinEk PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f-\‘ 20 ghine 5
10 dém H 10 dBm / ‘
o dd ’ '\ 0 dem | !
-10 d8m T -10 dBm /
SPURIOUS_LINE_ABS i }
-20 dem -20 dBm
N f
-30 dBm (J %‘ / \ l 3 33 dem \ q k\
-40 dém W i [||-+c dem w)l‘ N
50 dem = 50 g8m \WF‘ — —
e S N
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,97203 MHz -47.56 dBm -34.56 de 846.000 MHz 849.000 MHz 100.000 kHz 848.,80370 MHz 21.04 dBm -5.96 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -21.80 dBm -8.80 dB 949,000 MHz 850.000 MHz 30,000 kHz 340,00050 MHz -22.83 dbm -3.93 dB
824.000 MHz 827.000 MHz 100.000 kHz §24.23826 MHz 21.07 dBm -8.93 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -46.70 dbm -33.70 dB
S
T
il A I [] [ ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.40 dg Mode Auto Sweep Ref Level 30.00 dem  Offset 11.40 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm w\ 10,680
0 dB [ ] dBm: 1
-10 dem ) l-16 cem -
SPURIOUS_LINE_ABS ’ i
-20 dem l 20 dBm \
-30 dem { -30 dem I
40 dem -40 dBrm —
- 7 hi
’_‘f_f»’ /‘L\—uf“'m I
50 dBm = -50 dBm —=
V‘—\-ﬁ.__,____.
-60 dem -60 dem = 1
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00010 MAz -41,30 dem -26.30 06 846.000 MHZ 849,000 MHZ 100 000 kHz 846 60350 MHZ 5,55 cbm ~20.75 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,99550 MHz -29.12 dém -16.12 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -30.04 dBm -17.04 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.52498 MHz 2.24 dem -20.76 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.14486 MHz -36.90 dBm -23.90 db
Y
) i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11.40 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.40 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
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-30 dBm
-40 dBm
X e P USRI SR ) . bbb e o it b
-50 derr -50 dBm
. M‘J
70 dB 70 dBm
80 dB -80 dBm
90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 753.54922 MHz -56.40 dBm -43.40 dB 30.000 MHz §15.000 MHz 100.000 kHz 799.07922 MHz -56.42 dBm -43.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 904.21667 MHz -56.15 dBm -43,15 dB 860,000 MHz 1.000 GHz 100.000 kHz 923.16333 MHz -56.08 dBm -43,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.98875 GHz -45.56 dBm -32.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.43139 GHz -45.29 dBm -32.29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97125 GHz -41.18 dBm -28.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95276 GHz -41.07 dBm -28.07 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34966 GHz -41.98 dBm -28.98 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33967 GHz -42,32 dBm -29.32 dB
—_—
L ] (] L ) (]
D 1 00 1 21:37:30
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
B e e P
-50 dBém J'
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 785.68516 MHz -56.46 dBm -43.46 dB
860,000 MHz 1.000 GHz 100.000 kHz 872,11000 MHz -56.03 dem -43.03 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.43389 GHz -45.30 dBm -32.30 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97275 GHz -41,08 dBm -28.08 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.33617 GHz -41.86 dBm -28.86 d&
¥
JL J
Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 5/ 10MHz
Lowest Channel / QPSK Middle Channel / QPSK
pectrum 7 ||| Spectrum
Ref Level 0.00 dBm  Offset 11.40 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11.40 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS s
-10 difE— -10 ddff
J5_LINE_ABS | SPURIOUS_LINE_ABS_
20 dBm
-30 dBm
-40 dBm
- e o VSN I . s L S R
-50 derr -50 dBm
d W'J
70 dB 70 dBm
-80 dB -80 dBm
-a0 dB -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz | || Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 644.23797 MHz -56.13 dBm -43.13 dB 30.000 MHz §15.000 MHz 100.000 kHz 757.13078 MHz -56.25 dBm -43.25 dB
860,000 MHz 1.000 GHz 100.000 kHz 953.73000 MHz -55.95 dBm -42,05 dB 860,000 MHz 1.000 GHz 100.000 kHz 876.26333 MHz -56.04 dBm -43,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.63884 GHz -45.43 dBm -32.43 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.43089 GHz -45.07 dBm -32.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90226 GHz -41.13 dBm -28.13 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91176 GHz -40.95 dBm -27.95 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36166 GHz -41.92 dBm -28.92 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33567 GHz -42.12 dBm -29.12 dB
_— —
L ] (] L ) (]
Highest Channel / QPSK
Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.40 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
[P S R R
-50 dBém =
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 770.77016 MHz -56.35 dBm -43.35 d8
860,000 MHz 1.000 GHz 100.000 kHz 987,89000 MHz -56.04 dem -43.04 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.51587 GHz -45.29 dbm -32.29 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.92726 GHz -41,03 dBém -28.03 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.32917 GHz -42.03 dBém -29.03 d&
¥
JL J
Date
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ssamonias. FCC RADIO TEST REPORT Report No. : FG193024B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit

Temperature Voltage BW 10MHz Note 2.

(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0112
40 Normal Voltage 0.0129
30 Normal Voltage 0.0147
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0035
0 Normal Voltage 0.0099

PASS
-10 Normal Voltage 0.0006
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0109
20 Normal Voltage 0.0167
20 Battery End Point 0.0154

Note:
1. Normal Voltage =12 V. ; Battery End Point (BEP) =11.4 V. ; Maximum Voltage =12.6 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A5-20 of 20
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 12

Peak-to-Average Ratio

Mode

LTE Band 12 / 10MHz

Mod.

QPSK

RB Size

Full RB

16QAM
Full RB

64QAM

256QAM

Limit: 13dB

Middle CH

Full RB

Full RB

4.93

5.59

Result

- PASS

LTE Band 12/ 10MHz / QPSK LTE Band 12/ 10MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB
Ref Level 30.00 cBm  Offset 11,10 0B Ref Level 30.00 dém  Offset 11.10 db
lo_att 0 dB__AQT 2ms @ RBW 10 MHz o att 30 dB__AQT 2 ms @ RBW 10 MHz
@153 view @153 view
= == e
o o, i
00 - 0a
i
\
& ¥
1 |
1E: ‘\ E-04- -
i
I
\ |
l\ E
|
F 707.5 MHz Mean Pwr + 20.00 di |cF 707.5 mHz Mean Pwr + 20.00 dB.
C y G Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | Peak | crest | 0% | 100 | ©0a% | o019 |
Trace 1 | 2120 cbm 26,64 dbm 5.54 dB 2.41 dB 4.20 dB 4.93 dB 5.36 dB Trace 1 [ 20.03 dgm | 25.99 dém 5.55 db 2.93 d8 487 db 5.55 b 5.86 db
e -
[T ) EECERRE ]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.25 1.28 3.00 3.01 4.95 4.98 9.77 5.87 - - -
TEL : 886-3-327-3456 Page Number 1 A12-2 of 20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum - ctrum
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz RefLevel 30,00 Bm  Offset 11,10 dB & RBW 30 kHz
o att 30dB SWT 632 ps @ VBW 100 kHz  Mode Auto FFT e att SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.95 dBm| mili] 1
707 57550 MHzZ| 707.38250 MHz
e R 26.00 dB)| & ndB 26.00 dB)|
104 i ahitene Attt 1.253100000 MHz| 104 [ R - T Y ey 1.283900000 MHz|
Q factor 564.6 / Qfactor 551.0)
od 7 od
Ty Y \
: Ty T
-t0d ¥ ki _10d £, ;
P . / \
20 d 20 di —
“ w
e i o o YA PV
30,8 B -
-40d -40 d
50 df -50 di
60 df -60 o
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 707.5755 MHz 16.95 dBm ndB down 1.2531 MHz ML 707.3625 MHz 15.13 dBm ndB down 12639 MHz
TL 1 706.8706 MHz -8.94 dBm nds 26.00 dB TL L 706,851 MHz -10.86 dam nds 26.00 d&
T2 1 708.1236 MHz -9.17 dBm Q factor 564.6 T2 1 70B.135 MHz -10.83 dBm Q factor 551.0
L I s L I b

J

J

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

J

L U

J

ctrum vectrum
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.68 dBm)| ™M1[1] 15.42 aBm)
1 707.69180 MHz 708.15930 MHZ]
20 - 20 1
P R I - 26.00 dB| E%a\_’ . 26.00 dB|
0u il Rt al el e At 3.003000000 MHz 04 S — 3.009000000 MHZ]
] Q factor 235.7] ] Q factor A\ 235.3}
d / 4 P [ i
o 7 = 0 , \
10 df L) Y 10 db I
R 7 \ E i
/
20d f 20d 1
. f \ -
JaYaow A - P e
5 \ B e v o SN .
40 df -40 di
50 df 50 d
&nd -60 di
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 707.6918 MHz 16.88 dBm nd@ down 3.003 MHz M1 70B.1593 MHz 15.42 dBm nd@ down 2,009 MHZ
T 1 705.9955 MHz -9.01 dBm nd8 26.00 dB TL L 705.9695 MHz -10.80 dBm n 26,00 d8
T2 1 708.9985 MHz -9.00 dBm Q factor 238.7 T2 1 70B.99BS MHz -10.22 dém Q factor 235.3

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

ctrum

(=]

Ref Level 30.00 dém

Offset 11,10 dB & RBW 100 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 11.10 dB & RBW 100 kHz

J

J

o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14.45 dBm| ™Il 14.02 dBm)|
705.86200 MH?Z| 708.44900 MHz
= ',‘ ndg 26.00 dB| « Hge 26.00 dB|
0 W s B N Mmy 4.945000000 MHZ 104 oS RIS LT - (T 4.975000000 MHZ]
i Q factor \ 142.7) ; Q factor 1424
\
0 di T 0
L&l J
BUE! v -10d 7
/ \
\ 20 di '
N P JTN 1 i
-40d -40 d
50 df -50 di
60 d -60 db
CF 707.5 MHz 1001 pts Span 10.0 MHZ CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 705.852 MHz 14.45 dBm ndB down 4.545 MHz ML 708,449 MHz 14.02 dBm ndB down 4,575 MHz
TL 1 705.052 MHz -11.33 dém ndé 26.00 dB TL 1 704.993 MHz -11.84 dém ndé 26.00 d8
T2 1 709.958 MHz -11.48 dBm Q factor 142.7 T2 1 709.568 MHZ -12.35 dém Q factor 142.4
(] [ ] [

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

Spectrum i Spectrum k2
Ref Level 30.00 dém  Offset 11,10 dB & RBW 300 kHz Ref Level 30.00 dém Offset 11.10 d@ & RBW 300 kHz
o Att 30de SWT  126us @ VBW 1MHz  Mode Auto FFT o At 0dE SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1P Max
Mi[1] 17.31 dBm ™M1[1] 17.12 dBm)|
i by 708.4190 MHz 705.5620 MHz|
20 d
- Xonde, o 26.00 db| 2048 N nan 26.00 d|
w0 i i e T 9.770000000 MHz 1048 e e ! B 5.874000000 MHZ|
= { Q factor 72.5 B i Q factor 120.1]
[ \
0d8 _; 0dam 1 !
Y ; LF4 [0
-10dem 1 -10 a k1
i) \ / =
20 dBm - - 20d ~
N N . W,
v Ll it \
-30 dbm ~ — |30 deg— —
et Nt N b ‘)\\\r M ~ .~
-40 dBm: -40 Lons
50 dgm 50
-6 dBm 60 df
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value I Y-value | Function | Function Result | Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 708.418 MHz 17.31 dam nd8 down 9.7 MHz ML 1 705, 562 MHz 17.12 dem nd@ down 5,874 MHz
T1 1 702.705 MHz -7.90 dBm nd8 26.00 dB T 1 702,505 MHz -8.92 dam nde 26.00 d8
T2 1 712.475 MHz -8.79 dam qQ factor 2.5 T2 1 708,379 MHz -2.07 dém Q factor 120.1
~ . T
~ I 4 L s L -

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

Occupied Bandwidth

Mode LTE Band 12 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.09 1.10 2.72 2.73 4.49 4.49 9.03 5.03 - - -
TEL : 886-3-327-3456 Page Number 1 A12-5 of 20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ectrum -
Ref Level 30.00 GBm  Offset 11,10 0B & RBW 30 kHz ReflLevel 30.00 dbm  Offset 11,10 db @ RBW 30 khz
o att 30d8 SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.84 dBm| mili] 5.14 dBm
20 707.61190 MHzZ| - 707.30980 MHz
. 1.090909091 MHz| ¥ Occ Bw 1.096503497 MHz
LAR A S\ s PP T
10d 10 d f TAS o W Vi o
od 7 y 0d 7 T
-1 d -+ 10 di - A
(’ \ / \
20 d . N 20 d ye
P el . ]/
30 o VT = TS~
40 d -40 de
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.6119 MHz 15.84 dam ML L 7073098 MHz 15.14 dBm
TL 1 705.95455 MHz 9.06 dBm Oce Bw 1.090305051 MHz TL L 706.95455 MHz 7.24 dBm Oce Bw 1.096503497 MHz
T2 1 708.04545 MHz 8.47 dam T2 1 708.05105 MHz 8.00 dam
L U J wa L JU J ]
ectrum - hectrum -
Ref Level 30.00 GBm  Offset 11,10 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,10 db & RBW 100 khz
o att a0ds BWT 19 ps @ VBW 300 kHz  Mode Auto FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.10 dBm| mili] 15.92 dBm|
20 707 00850 MHzZ| - . 706.40910 MHz
- Occ Bw 2.721278721 MHz| b 4 Occ Bwe 2.727272727 MHz|
L o e T T A e o e
10 di 10 d - — = — -
/ | / \
/ \ \
od od
\ ! \
10 df - -10 o
/ ) |
/ \ |
20 d \ 20 d f
™ P W \
R A e AT et - L L
Gt v =40 de
40 d -40 de
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.0085 MHz 16.10 dam ML 706.4091 MHz 15.32 dem
TL 1 705.13337 MHz 10.18 dBm Oce Bw 2.721278721 MHz TL L 706.13936 MHz 10.16 dBm Oce Bw 2.727272727 MHz
T2 1 708.85465 MHz 10.62 dBm T2 1 708.86663 MHZ 10.05 dam

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 1,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
15.14 dBm) ™M1[1 13.07 dBm)
- 707.73000 MHz - 708.08900 MHZ]
. 4.485514486 MHz T occ Bw 4.485514486 MHZ
i Vi Wit Al - e, o e e e |
10d ] i 104 7 - i
o d | | 0 di L
{ \ / \
04 - 10 d -
204 20 d kS
o R o A
= 230! ot
T AT LS ey
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 707.73 WAz 15.14 dam ML 7DE.0E9 MHz 13.87 dam
T 1 705.26224 MHz 10.61 dBm Oce Bw 4,485514456 MHz TL L 705.26224 MHz 8.55 dBm Oce Bw 4.485514486 MHz
T2 1 703.74775 MHz 9.93 dam T2 1 709.74775 MHZ 9.64 dam

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 12

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

= :
Ref Level 30.00 cbm  Offset 11,10 db = RBW 300 kHz Ref Level 30.00 dom  Offset 11.10 0B @ RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o At 30dE SWT  126ps @ VBW 1MHz  Mode Autc FFT
SGL Count 100/100 SGL Count 1007100
(@ 15k Max (@ 1Pk Max
Mi[1] 16.31 dBm ™M1[1] 17.31 dBm)|
w 707.0800 MHz \ 706.2410 MHz|
20 d
_ : 0.030969031 MHz 20 d8 P . . Occ Bw 5.024965035 MHz
S 2 2 Ty v
10 di 10 dg .
1 i
[ I
0 dBm: : } 0dém .
! \ / |
-10 dam f -10 / r
{ \ /
2 / . / e -
20 dBm- - 20 7 <
g N ISR L =y
-30 dBm S B 30
T AL -
S
-40 dam. -40 d
50 dgm 50
-6 dBm 60 df
CF 707.5 MHz 1001 pts Span 20.0 MHz CF 707.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre| X-value I Y-value Function Function Result Type | Ref | Trc | X-value | ¥-value |__Function | Function Result |
ML f 707.08 MHz 16.31 dam ML 1 706,241 MHz 17.31 dém
T1 1 703.0045 MHz 11.02 dBm Oce Bw 9.030965031 MHz T 1 7029246 MHz 9.59 dam occ Bw 5.034365035 MHz
T2 1 712.0358 MHz 10.88 dam T2 1 707.9595 MHz 9.92 dém
7
Ao L i )| 3

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

Conducted Band Edge

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

] o
spectrum || Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
. ; ; AkS Line _§PURIQU$_LINE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, [.\ 20 GBH‘.‘P u S
10 dBm } \'\l 10 dBm: /f t
0da t % 0 dem J
-10 dBm | -10 dBm .
SPURIOUS_LINE_~BS L\ J
20 dem V‘ -20 dem——
-30 dBm /V J.ﬁ\\ a0 d J"\\ ﬂf :ﬁ\
v |
-40 dBm — %10 defn o
N ,,,,u/ ed
-50 dém —c— 50 dem —
,.—w—"”/f R
o S
o0 derr -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] (|| Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 Mhz ~30.31 dBm -17.31 08 714.000 Miz | 716,000 MMz 100,000 kiz TR T 20,66 dBm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99655 MHz -22.13 dém -9.13 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00005 MHz 50,26 dBm 726 dB
599.000 MHz 701.000 MHz 100.000 kHz 69925874 MHz 20.92 dBm -9.07 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -26.73 dbm ~13.73 dB
.
I e i 1 o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru :%:‘ Spectrum 7
Ref Level 30.00 dBm  Offset 11,10 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB’I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dBm / e 10 dem A2 ""\
|
o ds }/ ! 0 dem i
|
-10 dem - \ -10 de) |
SPURIOUS_LINE_ABS r \
-20 dem \l '\ -20 dim L
30 dBm — 3etiem v
— T o) Y
-40 dm fﬁ’ ~40 dBm —
-50 dBm e -50 dBm ‘\
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£50.000 MHz 698,500 MHz 100,000 kHz 698,89555 MHz -29.55 dém -16.55 d& 714.000 MHz 716.000 MHz 100.000 kHz 71489411 I 12.98 dBm -1?WI
598.900 MHz 699,000 MHz 30.000 kHz 698.99066 MHz -26.87 dBm -13.87 dB 716,000 MH= 716,100 MHz 30,000 kHz 715 00005 MHe 26 85 dBm 1385 db
599.000 MHz 701,000 MHz 100,000 kHz £99,99001 MHz 12.64 dBm -17.36 dB 716,100 MHz 725000 MHz 100000 kHz 16 10445 Mie 5620 chm ieon B
T
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ssamonias. FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12/ 1.4MHz / 16QAM
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS PABS
3 3 3 ABS Line _$PURIOUY INE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P /.\ 20 ghine S
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0dB l 0 dem
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -31.38 dBm -18.38 dé 714.000 MHz 716.000 MHz 100.000 kHz 715.76723 MHz 19.94 dBm -10.06 d8
698.900 MHz 599.000 MHz 30.000 kHz 508.99645 MHz -23.16 dBm -10.16 dB 716,000 MH= 716.100 MHz 30,000 kHz 716,00005 MHz -20.35 dbm -7.35 dB
£99.000 MHz 701,000 MHz 100.000 kHz 600.23676 MHz 19.56 deém -10.34 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -28.46 dBm -15.46 dB
T
i e N [1 e

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Lt SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
10 dBm facne! v 10 dém ".\
0 8 If \ 0 dBm \I\
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[ R
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Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -29.92 dém -16.92 d& L4000 MI | 716.000 Wz 100.000 kHz 71266735 Tz 11.56 dBm -18W|
£58.500 MHz £93.000 MHz 30.000 kHz £98.99735 MHz -28.07 dém -15.07 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00165 MHz ~26.38 dBm Clcaade
£99.000 MHz 701,000 MHz 100,000 kHz £99,87213 MHz 12.03 dBm -17.97 dB 716.100 MHz 725,000 MH2 166 D00 kHz 21610445 MHz 30.76 dBm 1778 d8
T
) i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG193024B

LTE Band 12/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum || Erectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [®1 dvgPwr
Limit Gheck PARS | SPURIGUE GlBEkABS _ PARS
. ; ; AkS Line _§PURIOUS_LINE |ABS PAS!
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\
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
650.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.45 dBm -17.45 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.77972 MHz 20.96 dBm -5.04 d&
698.900 MHz 599.000 MHz 30.000 kHz 508.99935 MHz -21.44 dBm -8.44 dB 716,000 MH= 716.100 MHz 30.000 kHz 716,00005 MHz -20.48 dBm -7.43 dp
£99.000 MHz 702,000 MHz 100.000 kHz £99.27722 MHz 20.55 dBm -9.35 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.37 dBm -15.37 dB
T
) v j [ >
Date 22:06:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGECHHEKABS PABS
¥ . . AKS Line _§PURIOUS_LINE |ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 bl
10 dBm x 1R.4Bm; p
{,,,, - v -—‘\ v —«.\
0 dB { ‘ dBm: \
-10 dBm i 10 dBm. I
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-4 dBm 7 S 40 dBm e -
] bl
-50 dBm -50 dem TSp—
—~L
]
-60 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stﬂ 725.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.04 d&m -19.04 d& 713.000 MH2 716.000 MHz 100.000 kHz 714.73676 MHz 9.13 dBm -20.87 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98906 MHz -28.78 dBm -15.78 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00035 MHz -28.48 dBm -15.48 dB
£99.000 MHz 702,000 MHz 100,000 kHz 700,93756 MHz 9.12 dBm -20.88 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.48 dBm -18.48 db
\
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE _|ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P {'\ 20 ghine /_\ S
10 dem ! 10 dBm
[ l ‘ |
I
B | 1
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-10 d8m I -10 dBm
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -30.89 d&m -17.69 dé 713.000 MHz 716.000 MHz 100.000 kHz 715.77373 MHz 19.71 dBm -10.29 de
698.900 MHz 599.000 MHz 30.000 kHz 508.99775 MHz -21.65 dém -8.65 dB 716,000 MH= 716.100 MHz 30.000 kHz 716,00255 MHz -20.78 dBm —7.78 d&
£99.000 MHz 702,000 MHz 100.000 kHz 600,22328 MHz 19.50 dém -10.50 dB 716,100 MHz 725.000 MHz 100.000 kHz 716, 10445 MHz -30.92 dBm -17.92 dB
T
il A il 1 [ ]

11:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE |ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dBm
B et ) SN -
0 dB T T ﬁdam 1'1
| \
-10 dBm { 10 dBm \\
SPURIOUS_LINE_ABS { i
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-30 dBm -30 dem
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-40 dBm 40 dBm IS
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#_"V/"M —
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Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -33.03 dbm -20.03 05 715.000 Mz | 716,000 MMz 100,000 Kiz N EETT a4 B -mﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99935 MHz -30.04 dém -17.04 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00005 MHz 50.45 dBm 1645 db
599.000 MHz 702.000 MHz 100.000 kHz 701,16833 MHz 8.16 dBm -21.84 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -33.51 dBm -20.51 dB
T
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12/ 5MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P ‘.\ 20 dhine ﬂ s
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -31.61 dbm -18.61 08 711.000 Mz | 716,000 MMz 100,000 kiz T 20,67 dbm _QWI
£58.500 MHz £93.000 MHz 30.000 kHz £98.99835 MHz -23.15 dém -10.15 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00005 MHz ~24.22 dBm 11228
599.000 MHz 704.000 MHz 100.000 kHz 699.38212 MHz 21.05 dBm -8.05 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -31.24 dbm -18.24 dB
T
Il - i [ o
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
——*’Mmﬂw\wﬂ‘ﬁﬂ\-ﬂv\ﬂ.&\' PO »ﬂ.w\-mm.m-ﬂ\
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40 dBm: 7 == -40 dem o, —
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Start 690.0 MHz 3003 pts Stop 704.0 MHz Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -32.32 dBm -19.32 08 711.000 Mz | 716,000 MMz 100,000 Kiz  ERTErR 593 cBm -zan
£58.500 MHz £93.000 MHz 30.000 kHz £98.98636 MHz -30.85 dém -17.85 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00315 MHz 3151 dBm lacide
599.000 MHz 704.000 MHz 100.000 kHz 701.37013 MHz 7.14 dBm -22.86 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.70 dBm -19.70 dB
T
I 1 P
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ssamonias. FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12 / 5MHz / 16QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

ectrum =il s um

Ref Level 30.00 dém  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PAES
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Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
690.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -32.78 dBm -19.78 dé 711.000 MHz 716.000 MHz 100.000 kHz 71567283 MHz 19.39 dBm -10.61 dB
698,500 MHz 599,000 MHz 30.000 kHz 698.98636 MHz -25.22 dBm -12.22 dB 716.000 MHz 716.100 MHz 20.000 kHz 716,00125 MHz -25.25 dBm -12.25 dB
£99.000 MHz 704,000 MHz 100,000 kHz 699,31718 MHz 19.39 dBm -10.61 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -32.683 dbm -19.83 dB
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] i 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
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___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz -33.66 dBm -20.66 05 711.000 Mz | 716,000 MMz 100,000 Kiz e eea e 524 B -zaﬁl
£58.500 MHz £93.000 MHz 30.000 kHz £98,99366 MHz -32.97 dém -19.57 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00854 MHz 32.65 dBm 1985 e
599.000 MHz 704.000 MHz 100.000 kHz 70172977 MHz 5.84 dBm -24.16 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -34.41 dBm -21.41 dB

]" 1

2021 22:14:52

TEL : 886-3-327-3456 Page Number 1 A12-13 of 20
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12/ 10MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line SPURIOUS_LINE_ABS. PAS!
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698,80555 MHz ~40,05 dém -27.08 dB 706.000 Mz | 716,000 MMz 100,000 kiz e aee e 20,57 dbm _gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99006 MHz -38.76 dém -25.78 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00105 MHz -35.96 dBm 5296 dB
£59.000 MHz 709.000 MHz 100.000 kHz £99.59441 MHz 20.61 dem -9.15 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -37.80 dBm -24.80 dB
T
Il - i [ o

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
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Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -34.80 dém -21.80 d& 706.000 MHz 716.000 MHz 100.000 kHz 711.92907 MHz .07 dBm -25.93 dB
598.900 MHz 699,000 MHz 30.000 kHz 698,99905 MHz -37.33 dBm -24.33 dB 716,000 MH= 716,100 Mz 30,000 kHz 715 01004 e 3644 dom o34 db
599.000 MHz 709.000 MHz 100.000 kHz 702.19181 MHz .36 dBm -25.54 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -35.36 dBm -22.36 dB
i Y
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ssamonias. FCC RADIO TEST REPORT Report No. : FG193024B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
ectrum @ ] um

Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 de Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | Ppowerabs |  Auimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit

690.000 MHz 698,900 MHz 100.000 kHz 698,88666 MHz -40.74 dBm -2r.74 dé 706.000 MHz 716.000 MHz 100.000 kHz 71537562 MHz 19.42 dBm -10.58 dB

698,500 MHz 599,000 MHz 30.000 kHz 698.99316 MHz -35.97 dBm -22.97 dB 716.000 MHz 716,100 MHz 20.000 kHz 716,00375 MHz -37.77 dBm -24.77 dB

699.000 MHz 709.000 MHz 100.000 kHz 699.55445 MHz 19.58 dém -10.32 d8 716.100 MHz 725.000 MHz 100.000 kHz 716.11334 MHz -40.80 dBm -27.80 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum u%;‘ Spectrum T
Ref Level 30.00 dBm  Offset 11.10 d8 Mode Auto Swesp Ref Level 30.00 dem Offset 11.10 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
®1 AvgPwr @1 AvgPwr
Limit ¢heck PABRS | SPURIGHIE CHBEKABS PARS
Line _$PURIOUS_JINE_ABS PABS Line _$PURIOUS_) INE_ABS | PABS
20 d&m 20 dy
10 dém 10 d8
|t Mh«..u«.»\\ B e /"\-J'/\
0dBm o dem l
-10 damr i -10 dBm
SPURIOUS_LINE_ABS, \
-20 dém MJ '\ -20 dBm:
l” 30 dBm .
LS
_,/'4 s YR S N
-40 dBm ¥ o] | | 40 dem M%T\
,/j—’“ —
50 dBm 50 dBm ——
I B B
-60 dBm —
Start 690.0 MHz 3003 pts Stop 709.0 MHz Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REBW | Frequency | powerabs | ALimit
630.000 MHz 698.900 MHz 100.000 kHz 696.89555 MHz -35.28 dBm -22.26 dB 706.000 MH= 716,000 MHz 100,000 FH= 711.12987 WA= =88 dom 24,1508
698.900 MHz £99.000 MHz 30.000 kHz 698.98167 MHz -37.03 dBm -24.03 dB 716.000 MHz 716,100 MHz 30.000 kHz 716.00105 MHz —43.65 dBm 30.65 db
699.000 MHz 705.000 MHz 100.000 kHz 702.59141 MHz 5.19 dBm -24.81 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.12223 MHz ~40.66 dBm -27.66 dB
) J ( ] w
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